P L. ’ 4
Indastria de Moveis

Bechara Nassar Eireli. . A MB OR 1 U
Av. Bechara Nassar Frange, 113

Jd. Brasilia,

Tanabi, S&o Paulo - Brasil Estante/Home theater stand 1900 x 1560 x 360mm
Desde 1921 CEP 15170-000
T () s o019 Manual do Produto e Instrugdes para Montagem
MOVEIS (17) 3272 9919

) Guia del Producto y Instrucciones de Montaje
BECHARA ' pechara.com:b Product Guide and Assembly Instructions

EfyZE

e
4 o

VIDEO DE MONTAGEM

VIDEO DE MONTAJE
ASSEMBLY VIDEO

Para movimentar a estante montada, retirar equipamentos e objetos acondicionados em seu interior, sobre o tampo ou nos painéis, aliviando o peso e evitando danos ao mével e aos objetos.

Pisos desnivelados e irregulares comprometem a estabilidade e o esquadro do mével, podendo danificar os pés e causar empenamento, deformacgdo e outros problemas nas pegas.

Certificar-se do nivelamento e da regularidade do piso em que o mével serd instalado, assegurando adequagdo de funcionalidade e de uso e a manuteng&o das condigdes de garantia do produto.
N&o expor o produto a luz solar direta e a umidade. Para limpeza, utilizar flanela seca ou levemente umedecida em agua. Nao utilizar produtos quimicos, abrasivos e solventes.
N3&o utilizar o mével como assento ou como apoio para escalar o préoprio mével ou a parede. A Estante/Home Camborill é adequada para Smart TV de até 55" e peso de até 18kg, desde que
observadas as especificagbes proprias destes aparelhos (suportes e parafusos ndo inclusos para fixagdo da TV no painel).
Pesos maximos recomendados (considerando pesos estaticos distribuidos uniformemente pela superficie das pecas): 8 kg em cada nicho aberto ou com porta; e até 18kg para Smart TV no painel.
GARANTIA (Brasil): este produto tem garantia de 90 dias contra eventuais defeitos de fabricagdo, conforme Art. 26, inc. II do Cédigo de Defesa do Consumidor. O direito a assisténcia técnica ou a
substituigdo do produto ou de partes dele, dentro do periodo de garantia, é assegurado desde que observadas as instrucdes de montagem, instalagdo e conservagdo constantes deste manual e mediante
a apresentacdo da Nota Fiscal de compra. O desgaste natural do mével e problemas decorrentes de montagem incorreta e de uso inadequado ndo sdo cobertos pela garantia.

; eLer atentamente e considerar todas as instrugdes antes e durante a montagem e guardar este manual para consultas futuras. Recomenda-se duas pessoas para a montagem.

eLea atentamente y considere todas las instrucciones antes y durante la montaje y guarde este guia del producto para futuras consultas. Se recomienda 2 personas para la montaje.
Para mover la estante, sacar objetos y equipos colocados en el interior, en la repisa central o en los paneles, reduciendo peso y evitando dafios al producto y equipos. Pisos fuera de nivel y irregulares
ponga en peligro la estabilidad y lo dngulo recto de la estante, o que puede dafar los piés y causar deformacion y otros problemas en las piezas del producto. Asegurese de la nivelacion y regularidad
de la superficie en que el mueble sera instalado, lo que garantiza adecuacion de funcionalidad y uso y el mantenimiento de las condiciones de garantia.

No exponga el producto directamente a la luz solar y la humedad. Para la limpieza, utilice pafio seco o ligeramente humedecido. No utilice productos quimicos, abrasivos y solventes.

No utilice la estante como asiento o como soporte para escalar el propio mueble o la pared. La Estante Camboril es adecuada para Smart TV de hasta 55" y peso de hasta 18 kg a fijar en los
paneles (soportes y tornillos para TV no incluidos). Pesos maximos recomendados : 8 kg en cada nicho abierto o con perta; y hasta 18 kg para Smart TV en el panel (los valores indicados consideran
pesos estaticos, distribuidos uniformemente por la superficie de las piezas).

eRead carefully and consider all instructions before and during the assembly and keep this product guide for future reference. Two people are recommended for assembly.

To move the assembled furniture, remove the materials and equipments put inside, on the middle board or in the panels, decreasing weight and preventing damage to the product. Irregular or unleveled
floors can leave the furniture to instability, which can damage the feet and maybe cause warping, distortion and others problems in the product parts. Make surre the leveling and regularity of the surface
on which the product will be installed, ensuring accurancy and appropriateness of functionality and usage and maintaining warranty conditions. Don't expose the product to direct sunlight and
humidity. For cleaning, use dry or slightly humid cloth. Don't use chemicals and abrasive products. Don't use the furniture as a seat or as steps to climb the furniture itself or the wall.

Recommended maximum weights : 8 kg in each open niche or in each niche with door; and up to 18 kg for Smart TV on the panels (the indicated values consider static weights, uniformly distributed
over the parts). Supports and bolts for fixing the TV to the panel not included.

A Méveis Bechara se reserva o direito de modificar desenhos e especificagdes de seus produtos sem aviso prévio.

Méveis Bechara se reserva el a modificar los disefios y las esp de sus pi sin previo aviso. © Moveis Bechara, Projeto 894 - Ed. 001, Fev./2025.
Moveis Bechara reserves the right to modify designs and specifications of its products without notification.




CAMBORIU

BECHARA

Estante/Home theater stand 1900 x 1560 x 360mm

IDENTIFICAGCAO DAS PEGAS / IDENTIFICACION DE LOS COMPONENTES | PARTS IDENTIFICATION

do sistema de iluminago LED (26)
Orificio para boton y cables del
sistema de iluminacién LED (26).
Hole for the on/off switch button and
for the LED lighting system wires (26).

Furo para botdo-interruptor e fios _/D_——————— o]

N.°ID

Descricao / Descripcion | Description

Dimensdes (mm)
Dimensiones (mm)
Dimensions (mm)

Quantidade
Cantidad
Quantity

01 Base do nicho inferior / Base del nicho inferior | Base of the lower niche 1360 x 358 x 15 1
02 |Diviséria / Particion | Partition 250 x 237 x 15 2
03 Coluna frontal / Columna frontal / Front Column 250 x 210 x 12 2
04 | Lateral interna esquerda / Panel lateral interior izquierdo / Left Inner Side Panel 250 x 342 x 15 1
05 | Frente fixa esquerda e direita / Frente fijo izquierdo y derecho |/ Left and Right Fixed Front 250 x 150 x 15 2
06 Tampo do nicho inferior / Panel superior del nicho inferior /| Top Panel of the lower niche 1360 x 358 x 15 1
07 | Moldura lateral / Marco lateral | Side Frame 276 x 60 x 25 2
08 | Moldura frontal / Marco frontal / Front Frame 1340 x 60 x 25 1
09 | Moldura central / Marco central /| Middle Frame 274 x 60 x 25 1
10 Base do nicho superior / Base del nicho superior | Base of the upper niche 1360 x 358 x 15 1
11 Lateral interna direita / Panel lateral interior derecho |/ Right Inner Side Panel 250 x 342 x 15 1
12 Tampo do nicho superior / Panel superior del nicho superior | Top Panel of the upper niche 1360 x 358 x 15 1
13 Lateral externa esq. e dir. / Panel lateral exterior izquierdo y derecho / Left and Right Outer Side Panel 358 x 80 x 15 4
14 Moldura curva / Marco curvo / Curved Frame 358 x 100 (R106,2) 8
15 Painel frontal inferior / Panel frontal inferior | Lower Front Panel 1560 x 450 x 15 1
16 Painel frontal superior / Panel frontal superior | Upper Front Panel 1560 x 450 x 15 1
17 Painel ripado superior e inferior / Panel de listones superior y inferior | Upper and Lower Slatted Panel | 211 x 865 x (15+12) 2
18 Suporte traseiro / Soporte trasero / Rear Support 720 x 71 x 15 2
19 Coluna traseira esquerda / Columna trasera izquierda | Left Rear Column 1142 x 102 x 15 1
20 | Coluna traseira direita / Columna trasera derecha |/ Right Rear Column 1142 x 102 x 15 1
21 Fundo / Panel trasero /| Back Panel 1550 x 276 x 3 2
22 |Porta direita / Puerta derecha / Right Door 600 x 244 x 15 1
23 | Porta esquerda / Puerta izquierda / Left Door 600 x 244 x 15 1
24 Coluna lateral / Columna lateral | Side Column 250 x 160 x 15 2
25 | Pés de madeira Boomerang H170mm / Piés de madera H170mm | Wooden Feet H170mm - 4
26 | Kit Fita Luminaria LED / Kit Tira de luz LED | Kit LED strip luminaire - 1




BecHaSA CAMBORIU

Estante/Home theater stand 1900 x 1560 x 360mm

FERRAMENTAS RECOMENDADAS / HERRAMIENTAS RECOMENDADAS /| RECOMMENDED TOOLS ‘

iIMPORTANT! Herramientas necesarias o recomendadas para la montaje no incluidas y no suministradas con el producto.

; IMPORTANTE! Ferramentas necessarias ou recomendadas para a montagem né&o inclusas e ndo fornecidas com o produto.
IMPORTANT! The required or recommended tools for assembly not included and not supplied with the product.

Chave de fenda Martelo. Trena ou fita métrica Parafusadeira com
simples e philips. Martillo. Cinta métrica. ponteiras fenda philips.
Atornillador Simple. Measuring tape. Atornillador eléctrico Z

simples y philips.
Simple and philips
screwdriver.

con puntas philips.
Electric screwdriver
with philips tips.

S vy

4

KIT DE ACESSORIOS E PARAFUSOS / KIT DE ACCESORIOS Y TORNILLOS /| ACCESSORY AND BOLTS ‘

Q 4 un. Q 74 un. G 4 un. Q 18 un.

Protetor Feltro Autoadesivo. Cavilha @6 x 30mm. Parafuso 6,0 x 60mm cab. chata phs. Parafuso 5,0x50mm cab. chata phs.
Fieltro Protector Adhesivo. Clavija 96 x 30mm. Tornillo 6,0 x 60mm cab. plana phs. Tornillo 5,0x50mm cab. plana phs.
Protective Adhesive Felt. Dowel @6 x 30mm. Bolt 6.0 x 60mm flat head phs. Bolt 5.0x50mm flat head phs.

-)’)')‘)‘3’)’)’)’)')')')')" G

G 37 un. G 37 un. @ 18 un. 0 4 un. ‘9 23 un.

Parafuso Minifix simples. Tambor Minifix @12mm. Tapa-furo adesivo (cor secundaria) .|| Cavilha @6 x 50mm Parafuso 4,5 x 35mm
Tornillo Minifix simples. || Tuerca Minifix @12mm. || Capa adhesiva (color secundario) . Clavija 96 x 50mm cab. chata phs.
Simple Minifix Bolt. Minifix Drum @12mm. Adhesive Cover (secondary color). || Dowel @6 x 50mm. Tornillo 4,5 x 35mm phs.

Bolt 4.5 x 35mm phs.

n)»)»):):)»):)»)»)»

).

| O I

o 4 un. @ 4 un. G 4 un. @ 24 un. @ 3 un.

Suporte fixador plastico. Cantoneira metalica 13x13mm. Cavilha @6 x 20mm. Parafuso 4,5 x 25mm Tampa @40mm
Soporte fijador plastico. || Soporte metalico 13x13mm. Clavija 96 x 20mm. cab. chata phs. de plastico
Plastic fixer bracket. Corner metal bracket 13x13mm. || Dowel @36 x 20mm. Tornillo 4,5 x 25mm phs. Capa 940mm

It 4. hs. istico.
AN e
: \§ m V— ,),),)))))))))» @40mm.

> | |
Q 3 un. o 10 un. Q 4 un. Q 82 un.

Jungdo/Chapa de ago ¢/ 4 furos. Cantoneira metalica ¢/ 3 furos. Dobradica Slow Parafuso 4,0 x 14mm
Placa metalica cuadrada. Soporte metalico con 3 agujeros. @35mm Super Alta. cab. chata phs.
Metal Plate with 4 holes. Corner metal bracket with 3 holes. || Bisagra Slow Tornillo 4,0 x 14mm phs.

©35mm Super Alta.
Super High Hinge
@35mm Slow.

Bolt 4.0 x 14mm phs.

H m»)» |

Prego 10 x 10. Puxador Amalfi. Parafuso 3,5 x 25mm Batente adesivo

© 63 un. © 2un @ 2un

Clavo 10 x 10. Tirador Amalfi. cab. flangeada phs. de silicone.
Nail 10 x 10. Amalfi handle. Tornillo 3,5 x 25mm phs. Tope adhesivo
Bolt 3.5 x 25mm phs. de silicona.
Silicone adesive stop.
=

@299 .

‘\\\HHH‘\H\H\H‘HHH\\\‘H\\\H\\‘HHH\H‘HHH\H‘H\H
IIMPORTANTE! Verificar las medidas de los tornillos en la escala o con una cinta métrica antes de aplicarlos en las partes. | 10 20 30 40 50 60

g IMPORTANTE! Verificar as medidas dos parafusos na escala ao lado ou com uma trena antes de aplica-los nas pegas.
IMPORTANT! Check the measures of the bolts on the scale or with a measuring tape before applying them in parts.

mm




BecHaSA CAMBORIU

Estante/Home theater stand 1900 x 1560 x 360mm

\ PASSO 1/PASO 1/STEP 1

‘ PREPARAGCAO DA BASE DO NICHO INFERIOR (01) COM OS PES (25):
e Aplicar os feltros protetores (A) sob os pés de madeira (25).
e Fixar os pés (25) sob a Base do nicho inferior (01) com
cavilhas @6 x 30mm (B) e parafusos 6,0 x 60mm (C).
e Aplicar tapa-furos adesivos (G) sobre os parafusos (C).

PREPARACION DE LA BASE DEL NICHO INFERIOR (01)

CON LOS PIES (25):

e Aplicar fieltros protectores (A) en los piés (25).

® Fijar los piés (25) en la Base del nicho inferior (01) con
las clavijas @6 x 30mm (B) y tornillos 6,0 x 60mm (C).

e Aplicar las capas adhesivas (G) en los tornillos (C).

PREPARING THE BASE OF THE LOWER NICHE (01) WITH THE FEET (25):
e Apply the protective felts (A) under the wooden feet (25).
e Fix the wooden feet (25) under the Base of the lower niche (01)
with the dowels @6 x 30mm (B) and the bolts 6.0 x 60mm (C).
e Apply the adhesive covers (G) on the bolts (C).

\ PASSO 2/ PASO 2/ STEP 2

‘ PREPARACAO/MONTAGEM DO NICHO INFERIOR:

e Fixar uma Frente fixa (05) junto a borda frontal da Lateral interna esquerda (04) com suportes de plastico (J)
e com parafusos 4,0 x 14mm (R), conforme o DETALHE 1.

e Fixar Diviséria (02), Coluna frontal (03), Lateral interna esquerda (04) e Coluna lateral (24) na Base (01) com
cavilhas @6 x 30mm (B) e parafusos 5,0 x 50mm (D).

e Fixar o Tampo (06) com cavilhas (B) e dispositivos Minifix (E+F) sobre a Divisdria (02) e a Coluna lateral (24);
e com cavilhas (B) e parafusos (D) sobre a Lateral interna esquerda (04) e a Coluna frontal (03).
Apds a fixagdo, aplicar tapa-furos adesivos (G) sobre os tambores Minifix (F) na Divisoria (02) e na Coluna (24).

PREPARACIO'N/MONTAJE DEL NICHO INFERIOR:

e Fijar un Frente fijo (05) al borde frontal del Panel lateral
interior izquierdo (04) con los soportes de plastico (J) y
tornillos 4,0 x 14mm (R), como en el DETALLE 1.

e Fijar Particién (02), Columna frontal (03), Panel
izquierdo (04) y Columna lateral (24) en la Base (01)
con clavijas (B) y tornillos (D).

e Fijar el Panel (06) con clavijas (B) y dispositivos Minifix
(E+F) en la Particién (02) y en la Coluna lateral (24); y
con clavijas (B) y tornillos (D) en el Panel lateral interior
izquierdo (04) y en la Columna frontal (03). Después de
la fijacién, aplicar las capas adhesivas (G) en las tuercas
Minifix (F) en la Particion (02) y en la Coluna lateral (24).

PREPARING/ASSEMBLING THE LOWER NICHE:

e Attach a Fixed Front (05) to the front edge of the Left Inner
Side Panel (04) with the plastic fixer brackets (J) and the
bolts 4.0 x 14mm (R), as shown in DETAIL 1.

e Fix the Partition (02), the Front Column (03), the Left Inner
Side Panel (04) and the Side Column (24) on the Base (01)
with the dowels @6 x 30mm (B) and bolts 5.0 x 50mm (D).

e Fix the Top Panel (06) with the dowels (B) and Minifix hardware (E+F)
on the Partition (02) and the Side Column (24); and with dowels (B) and bolts (D) on the
Left Inner Side Panel (04) and on the Front Column (03). At the end of the fixation, apply
the adhesive covers (G) on the Minifix drums (F) in the Partition (02) and Side Column (24).

Borda traseira.
Borde posterior.
Back edge.

‘ PASSO 3/ PASO 3/ STEP 3

‘ PREPARACAO/MONTAGEM DO NICHO SUPERIOR:

e Fixar Frente fixa (05) junto a borda frontal da Lateral interna direita (11)
com suportes de plastico (J) e parafusos 4,0 x 14mm (R).

e Fixar Diviséria (02), Coluna frontal (03), Lateral interna direita (11)
e Coluna lateral (24) na Base (10) com cavilhas (B) e parafusos (D).

e Fixar o Tampo (12) sobre a Divisoria (02), a Coluna frontal (03), a
Lateral interna direita (11) e a Coluna lateral (24) com cavilhas (B)
e dispositivos Minifix (E+F). Apds a fixagdo, aplicar tapa-furos
adesivos (G) sobre os tambores Minifix (F).

PREPARACIO'N/MONTAJE DEL NICHO SUPERIOR:
e Fijar Frente fijo (05) al borde frontal del Panel derecho (11)
con los soportes de plastico (J) y tornillos 4,0 x 14mm (R).

e Fijar Particion (02), Columna frontal (03), Panel lateral (11)
y Columna (24) en la Base (10) con clavijas (B) y tornillos (D).
e Fijar el Panel (12) en la Particién (02), Columna frontal (03),
Panel lateral (11) y Coluna lateral (24) con clavijas (B) y
dispositivos Minifix (E+F). Después de la fijacién, aplicar las
capas adhesivas (G) en las tuercas Minifix (F). Bsf;:ig:;f}ﬁ:

PREPARING/ASSEMBLING THE UPPER NICHE: Back edge.

e Attach a Fixed Front (05) to the front edge of the Right Inner Side Panel (11) with the plastic fixer brackets (J) and the bolts 4.0 x 14mm (R) .

e Fix the Partition (02), the Front Column (03), the Right Inner Side Panel (11) and the Side Column (24) on the Base (10) with dowels (B) and bolts (D).

o Fix the Top Panel (12) on the Partition (02), Front Column (03), Right Inner Side Panel (11) and Side Column (24) with dowels (B) and Minifix hardware (E+F).
At the end of the fixation, apply the adhesive covers (G) on the Minifix drums (F).




BecHaSA CAMBORIU

Estante/Home theater stand 1900 x 1560 x 360mm

PASSO 4/ PASO 4/ STEP 4

PREPARAGCAO DAS LATERAIS EXTERNAS (13)

COM AS MOLDURAS CURVAS (14):

e Fixar as Molduras curvas (14) nas Laterais (13)
com cavilhas @6 x 30mm (B) e com

dispositivos Minifix (E+F).

Em duas das quatro Laterais externas (13), fixar
cantoneiras metalicas (K) com parafusos (R)
usando as marcagdes como referéncia para o
correto posicionamento, conforme DETALHE 2.
Estas cantoneiras (K) serdo uteis posteriormente,
para finalizar a fixagdo das Frentes (05).

PREPARACION DE LOS PANELES LATERALES

(13) CON LOS MARCOS CURVOS (14):

e Fijar los Marcos curvos (14) en los Paneles
laterales (13) con clavijas @6 x 30mm (B)
y dispositivos Minifix (E+F).

e En dos de los cuatro Paneles laterales (13),
fijar los soportes metalicos (K) con
tornillos (R) usando las marcas como
referencia para o correcto posicionamento,
como se muestra en el DETALLE 2.

Estos soportes serdn titiles mas adelante,
para finalizar la fijacién de Frentes (05).

PREPARING THE SIDE PANELS (13)

WITH THE CURVED FRAMES (14):

e Fix the Curved Frames (14) in the Side Panels
(13) with the dowels @6 x 30mm (B) and the
Minifix cam lock hardware (E+F).

e On two of the four Side Panels (13), fix the
corner metal brackets (K) with the bolts (R),
using the markings as a reference for correct
positioning, as shown in the DETAIL 2.

These metal brackets will be useful later,
to finalize the fixing of the Fronts (06).

Borda traseira.
Borde posterior.
Back edge.

FIXACAO DAS LATERAIS (13) COM AS MODURAS CURVAS (14) NO NICHO SUPERIOR:

e Aplicar cavilhas (B) nos furos indicados nas bordas laterais da Base (10) e do Tampo (12).

e Encaixar as Molduras curvas (14) com as Laterais (13) na Base (10) e no Tampo (12) através das cavilhas (B)
e dos parafusos Minifix (E) e fixa-los entre si aplicando os tambores Minifix (F), conforme o DETALHE 3.

» Finalizar a fixagdo da Frente (05) na Lateral (13) aplicando parafusos 4,0 x 14mm (R) nas cantoneiras (K).

FIJACION DE LOS PANELES LATERALES (13) CON LOS MARCOS CURVOS (14) EN EL NICHO SUPERIOR:
e Insertar clavijas (B) en los orificios indicados en la Base (10) y en el Panel superior (12).
e Encajar los Marcos curvos (14) con los Paneles laterales (13) en la Base (10) y en Panel superior (12) a través de
las clavijas (B) y de los tornillos Minifix (E) y fijarlos entre si aplicando las tuercas Minifix (F), como en el DETALLE 3.
e Terminar la fijacién del Fronte (05) al Panel lateral (13) aplicando tornillos 4,0 x 14mm (R) a los soportes metalicos (K).

FIXING THE SIDE PANELS (13) WITH THE CURVED FRAMES (14) TO THE UPPER NICHE:

e Insert dowels (B) into the indicated holes in the side edges of the Base (10) and the Top Panel (12).

e Fit the Curved Frames (14) with the Side Panels (13) to the Base (10) and to the Top Panel (12) using the dowels (B)
and the Minifix bolts (E) and fix them together applying the Minifix drums (F), as shown in the DETAIL 3.

e Finjsh fixing the Front (05) to the Side Panel (13) by applying the bolts 4.0 x 14mm (R) to the metal brackets (K).




BecHaSA CAMBORIU

Estante/Home theater stand 1900 x 1560 x 360mm

‘ PASSO 6/ PASO 6/ STEP 6

Borda frontal.
Borde frontal.

‘ FIXACAO DAS MOLDURAS (07), (08) E (09) DEBAIXO DA BASE DO NICHO SUPERIOR (10) :
e Posicionar as Molduras laterais (07) sob a Base (10) aplicando as cavilhas @6 x 50mm (H)
nas posigBes indicadas (estas cavilhas também ser&o Uteis posteriormente, para
posicionar este conjunto de pegas sobre o nicho inferior - ver PASSO 7).
e Fixar as Molduras laterais (07), a Moldura frontal (08) e a Moldura
central (09) na Base (10) com parafusos 4,5 x 35mm (I).

FIJACION DE LOS MARCOS (07),
(08) Y (09) DEBAJO DE LA BASE
DEL NICHO SUPERIOR (10):

e Posicionar los Marcos laterales
(07) debajo de la Base (10)
aplicando las clavijas
@6 x 50mm (H) en las
posiciones indicadas
(estas clavijas también
seran utiles mas adelante,
para posicionar este conjunto
de piezas encima del nicho
inferior - consultar el PASO 7).

e Fijar los Marcos laterales (07),
el Marco frontal (08) y el Marco
central (09) en la Base (10) con
los tornillos 4,5 x 35mm (I).

FIXING THE FRAMES (07), (08) AND (09)

UNDER THE BASE OF THE UPPER NICHE (10):

e Position the Side Frames (07) under the Base (10)
applying the dowels @6 x 50mm (H) in the indicated
positions (these dowels also will be useful later, to fit
this set of parts on the lower niche - see the STEP 7).

e Fix the Side Frames (07), the Front Frame (08) H
and the Middle Frame (09) under the Base (10) I\ \

Borda frontal.
Borde frontal.
Front edge.

Face inferior.
Face inferior.
Under face.

with the bolts 4.5 x 35mm (I).
\ PASSO 7/ PASO 7/ STEP 7

‘ APLICACAO DA FITA LUMINARIA LED E FIXACAO/MONTAGEM DO NICHO SUPERIOR SOBRE O NICHO INFERIOR:
e Aplicar a Fita luminaria LED, colando-a sob a Base do nicho superior (10) em torno das bordas das Molduras laterais (07) e da Moldura frontal (08), a partir da
extremidade indicada no desenho e seguindo também as instrugdes do proprio kit LED.
e Posicionar todo o conjunto de pegas do nicho superior sobre o nicho inferior através das cavilhas @6 x 50mm (H)
ja aplicadas nas Molduras laterais (07), e aplicar todos os parafusos 4,5 x 35mm (I) indicados no desenho, gg;ﬁfffrg:';',:
para fixar o Tampo do nicho inferior (06) nas Molduras laterais (07) e na Moldura frontal (08).

APLICACION DE LA TIRA DE ILUMINACION LED YFIJACIO'N/MONTAJE

DEL NICHO SUPERIOR ENCIMA DEL NICHO INFERIOR:

e Aplicar la Tira de LED, pegandola debajo de la Base (10) del
nicho superior alrededor de los bordes de los Marcos
laterales (07) y frontal (08), comenzando
desde el extremo indicado en el
deseiio y siguiendo también las
instrucciones del propio kit LED.

e Encajar todo el conjunto de
piezas del nicho superior
encima del nicho inferior
a través de las clavijas
@ x 50mm ya aplicadas
en los Marcos laterales (07),

y aplicar todos los tornillos
4,5 x 35mm (I) indicados en
el deseiio, para fijar el Panel
(06) del nicho inferior en los
Marcos laterales (07) and en
el Marco frontal (08).

Fita LED - aplicacdo a partir desta extremidade.
Tira LED - aplicacién desde este extremo.
LED strip - start the application from this end.

APPLYING THE LED STRIP AND ASSEMBLING

THE UPPER NICHE OVER THE LOWER NICHE:

e Apply the LED light strip, sticking it under the
Base of the upper niche (10) around the edges
of the Side Frames (07) and the Front Frames (08),
starting from the end indicated in the drawing and
also following the instructions of the LED kit itself.

e Fit the all set of the upper niche over the lower niche
trought the dowels @6 x 50mm already applyed in
the Side Frames (07), and apply all the indicated
bolts 4.5 x 35mm (I) to fix the Top Panel (06) in
the Side Frames (07) and in the Front Frame (08).

Face inferior.
Face inferior.
Under face.




BecHaSA CAMBORIU

Estante/Home theater stand 1900 x 1560 x 360mm

\ PASSO 8/ PASO 8/ STEP 8 \

‘ FIXACAO DAS LATERAIS (13) COM AS MODURAS CURVAS (14) NO NICHO INFERIOR: Borda trassira. ‘
e Aplicar cavilhas (B) nos furos indicados nas bordas laterais da Base (01) e do Tampo (06). Borde posterior.
e Encaixar as Molduras curvas (14) com as Laterais (13) na Base (01) Back edge.
e no Tampo (06) através das cavilhas (B) e dos
parafusos Minifix (E) e fixa-los entre si aplicando
tambores Minifix (F), conforme o DETALHE 4.

« Finalizar a fixagdo da Frente (05) na
Lateral (13) aplicando parafusos (R)
nas cantoneiras (K).

FIJACION DE LOS PANELES
LATERALES (13) CON LOS
MARCOS CURVOS (14)

EN EL NICHO INFERIOR:

e Insertar clavijas (B) en
los orificios indicados
en la Base (01) y en
el Panel superior (06).

e Encajar Marcos curvos
(14) con Paneles
laterales (13) en la
Base (01) y en Panel
superior (06) a través
de las clavijas (B) y de
los tornillos Minifix (E)

y fijarlos aplicando las
tuercas Minifix (F),
como en el DETALLE 4.

e Terminar la fijacién del
Fronte (05) al Panel lateral
(13) aplicando tornillos (R)
a los soportes metalicos (K).

FIXING THE SIDE PANELS (13) WITH THE CURVED FRAMES (14) TO THE LOWER NICHE:
e Insert dowels (B) into the indicated holes in the side edges of the Base (01) and the Top Panel (06).
e Fit the Curved Frames (14) with the Side Panels (13) to the Base (01) and to the Top Panel (06) using the
dowels (B) and the Minifix bolts (E) and fix them together applying the Minifix drums (F), as shown in DETAIL 4.
‘ e Finjsh fixing the Front (05) to the Side Panel (13) by applying the bolts 4.0 x 14mm (R) to the metal brackets (K).

Borda traseira.
Borde posterior.

\ PASSO 9/ PASO 9/ STEP 9 \

‘ PREPARACAO DOS PAINEIS FRONTAIS (15) E (16) COM OS PAINEIS RIPADOS (17): ‘

« Forrar o piso com a isomanta da embalagem, para proteger as pegas, e dispor os Painéis frontais (15) e (16) com a face traseira voltada para cima,
verificando corretamente a posigdo de cada um conforme os furos e o desenho.

e Alinhar as bordas dos Painéis (15) e (16) e fixa-los entre si aplicando as chapas de ago (O) com os parafusos 4,0 x 14mm (R) nas posicdes indicadas.

* Posicionar os Painéis ripados (17) na face traseira dos Painéis (15) e (16) usando as cavilhas @6 x 20mm (L), e fixa-los com os parafusos 4,5 x 25mm (M).

PREPARACION DE LOS PANELES FRONTALES (15)
Y (16) CON LOS PANELES DE LISTONES (17):
® Forre el piso con la isomanta de empaque,
para proteger las piezas y organizar
los Paneles frontales (15) y (16)
con la face posterior hacia arriba,
observando correctamente la
posicion de cada uno de acuerdo <
con los orificios y con los deseiios. N
o Alinear los bordes de los Paneles
(15) y (16) y fijarlos entre si
con las placas de acero (O)
y con los tornillos (R) en
las posiciones indicadas.
e Posicionar correctamente
los Paneles de listones (17)
en la face posterior de los
Paneles (15) y (16) mediante
las clavijas 96 x 20mm (L)
y fijarlos con los tornillos
4,5 x 25mm (M).

PREPARING THE FRONT PANELS (15)
AND (16) WITH THE SLATTED PANELS (17):

e Line the floor with the foam mantle of the
packing, to protect the parts, and arrange
the Front Panels (15) and (16) with the rear
face upwards, correctly checking the position
of each one according to the holes and drawing.

* Align the edges of the Panels (15) and (16) and
fix them together by applying the steel plates (O)
with the bolts 4.0 x 14mm (R) in the indicated positions.

e Correctly position the Slatted Panels (17) on the rear face
of the Panels (15) and (16) using the dowels @6x20mm (L)
and fix them with the bolts 4.5 x 25mm (M). ‘

Face traseira.
Face posterior. <
MF Rear face.

‘M7

Face traseira.
Face posterior.
Rear face.

Face traseira.
Face posterior. L
Rear face.

‘M7

Face traseira.
Face posterior.
Rear face.




BecHaSA CAMBORIU

Estante/Home theater stand 1900 x 1560 x 360mm

‘ PASSO 10/ PASO 10/ STEP 10

18

FIXACAO DOS SUPORTES TRASEIROS (18): 18
e Posicionar os Suportes traseiros (18)

na face traseira dos Painéis (15) e
(16), alinhando suas bordas com as
dos Painéis ripados (17), e fixa-los
aplicando os parafusos 4,5 x 25mm
(M) nas posigdes indicadas.

7]

Face traseira. L)
Face posterior.

®  Rear face.

FIJACION DE LOS

SOPORTES TRASEROS (18):

e Posicionar los Soportes
traseros (18) en la face
posterior de los Paneles
(15) y (16), alineando
sus bordes con los de los
Paneles de listones (17),
y fijarlos aplicando los
tornillos 4,5 x 25mm (M)
en las posiciones indicadas.

FIXING THE REAR SUPPORTS (18):
* Position the Rear Supports (18) on the

Face traseira.
Face posterior.
Rear face.

rear face of the Panels (15) and (16), s Skt X
aligning their edges with those of the Rear face. \

Slatted Panels (17), and fix them by
applying the bolts 4.5 x 25mm (M)
in the indicated positions.

Face traseira.
Face posterior.

Rear face.
/
==

‘ PASSO 11/ PASO 11/ STEP 11

‘ FIXACAO DAS COLUNAS TRASEIRAS (19) e (20)

NOS SUPORTES (18) E NOS PAINEIS (17):

* Posicionar a Coluna traseira esquerda (19) e a Coluna
traseira direita (20) na face traseira dos Suportes (18)
e dos Painéis (17) usando as cavilhas @6 x 30mm (B),
e fixa-las com cantoneiras metalicas (P) e parafusos
4,0x14mm (R), aplicando-os nas posigdes indicadas.

o Inserir o interruptor da luminaria no furo da
Coluna traseira direita (20) e conecta-lo ao
cabo de energia para a fita LED, seguindo
também as instrugdes do proprio kit LED.

FIJACION DE LAS COLUMNAS TRASERAS

(19) Y (20) EN LOS SOPORTES (18)

Y EN LOS PANELES (17):

e Posicionar la Columna izquierda
(19) y la Columna derecha (20)
en la face posterior de los
Soportes (18) y Paneles (17)
mediante las clavijas (B) y
fijarlos con los soportes
metalicos (P) y tornillos
4,0 x 14mm (R), aplicandolos
en las posiciones indicadas.

e Inserte el botén interruptor de
la luminaria en el orificio en la
Columna trasera derecha (20) y
conéctelo a los cables de alimentacién
para la tira de LED, siguiendo también
las instrucciones del propio kit LED.

FIXING THE REAR COLUMNS (19) AND (20) ON

THE SUPPORTS (18) AND ON THE PANELS (17):

® Posjtion the Left Rear Column (19) and the Right
Rear Column (20) on the rear face of the Supports (18)
and of the Panels (17) using the dowels (B) and fix them
with metal brackets (P) and bolts 4.0 x 14mm (R),
applying them in the indicated positions.

o Insert the switch on/off button of the luminaire

Face traseira.
Face posterior.
Rear face.

Face traseira.
Face posterior.
Rear face.

Face traseira.
Face posterior.
Rear face.

Face traseira.
Face posterior.
Rear face.

Interruptor da
lumindria LED.

into the hole on the Right Rear Column (20) and Interruptor de la
connect it to the power cable for the LED strip, Sw’,é‘;"o'g;gf’fiab LED:
also following the instructions of the LED kit itself. for LED luminaire.




MOVEIS

BECHARA

CAMBORIU

Estante/Home theater stand 1900 x 1560 x 360mm

PASSO 12/ PASO 12/ STEP 12 ‘

FIXAGAO DO CONJUNTO DE PAINEIS E DE
COLUNAS TRASEIRAS NO TAMPO (12):

* Posicionar o conjunto de painéis e colunas
traseiras sobre o Tampo (12) usando as
cavilhas @6 x 30mm (B).

e Aplicar os parafusos 5,0 x 50mm (D) para
fixar a extremidade inferior das Colunas
traseiras (19) e (20) e do Painel (17) no
Tampo (12).

FIJACION DEL CONJUNTO DE PANELES Y
COLUMNAS TRASERAS EN EL PANEL (12):

e Posicionar el conjunto de paneles y
columnas traseras en el Panel (12)
mediante las clavijas 96 x 30mm (B).

e Aplicar los tornillos 5,0 x 50mm (D) para
fijar el extremo inferior de las Columnas
traseras (19) y (20) y del Panel (17) en
el Panel (12).

FIXING THE SET OF PANELS AND
REAR COLUMNS ON THE TOP PANEL (12):

e Position the set of panels and rear columns
on the Top Panel (12) using the dowels (B).
e Apply the bolts 5.0 x 50mm (D) to fix
the lower edge of the Rear Columns (19)
and (20) and of the Panel (17) on the
Top Panel (12).

Face traseira.
Face posterior.
Rear face.

Face traseira.
Face posterior.
Rear face.

Face traseira.
Face posterior. °
Rear face.

Face traseira.

Face posterior.
Rear face.

Borda traseira.
Borde posterior.
Back edge.

PASSO 13/ PASO 13/ STEP 13 ‘

12
FIXACAO DOS FUNDOS (21):
o Fixar os Fundos (21) atras dos &
nichos aplicando os pregos (S),
nas posicdes indicadas no desenho. 13
FIJACION DE LOS ‘ -
PANELES TRASEROS (21): 14
o Fijar los Paneles traseros (21) \
detrds de los nichos aplicando 14
los clavos (S), en las
posiciones indicadas. 13
FIXING THE BACK PANELS (21):
e Fix the Back Panels (21) behind 14 ‘ z
4

the niches applying the nails (S),
in the indicated positions.

Face traseira.
Face posterior.
Rear face.

Face traseira.
Face posterior.
Rear face.

o SRR
S s sk S
i
\ S Face traseira.
S S Face posterior.
S S S S S S S S S S S N N Rear face.
S \ A S K 3 S D
! o TR AL PO gm0 }
S b ‘ J
O 7
a S Face traseira.
U Face posterior.

Rear face.




BecHaSA CAMBORIU

Estante/Home theater stand 1900 x 1560 x 360mm

‘ PASSO 14 / PASO 14/ STEP 14

PREPARACAO DAS PORTAS (22) E (23):

» Fixar as dobradigas (Q) nas Portas (22) e (23)
com parafusos 4,0 x 14mm (R).

e Fixar puxador (T) nas Portas (22) e (23) com
parafuso 3,5 x 25mm (U).

PREPARACION DE LAS PUERTAS (22) Y (23):
o Fijar las bisagras (Q) en las Puertas (22)
y (23) con tornillos 4,0 x 14mm (R).
® Fijar tirador (T) en las Puertas (22) y (23)
con tornillo 3,5 x 25mm (U).

PREPARING THE DOORS (22) AND (23):

® Fix the hinges (Q) in the Doors (22) and (23)
with the bolts 4.0 x 14mm (R).

e Fix the handle (T) in the Doors (22) and (23)
with the bolts 3,5 x 25mm (U).

INSTALACAO DAS PORTAS (22) E (23):

» Instalar as Portas (22) e (23) fixando as dobradigas (Q)
nas Laterais (11) e (04) com parafusos 4,0 x 14mm (R),
usando as marcagdes para o correto posicionamento.

Face frontal Utilizar os parafusos de fixacdo e de ajuste das dobradigas

Face frontal. (ver DETALHE 6) para fixar e alinhar as portas.

Frontface INSTALACION DE LAS PUERTAS (22) Y (23):

e Instalar las Puertas (22) y (23) fijando las bisagras
(Q) en los Paneles laterales (11) y (04) con los
tornillos 4,0 x 14mm (R), usando las marcas como
referencia para o correcto posicionamiento.

Utilice los tornillos de fijacién y de regulaciéon de las

@ ®N @ bisagras (DETALLE 6) para fijar y alinear las puertas.

INSTALLING THE DOORS (22) AND (23):

e Install the Doors (22) and (23) fixing the hinges (Q) on
the Side Panels (11) and (04) with bolts 4.0x14mm (R),
taking the markings as reference for correct positioning.
Use adjustment and fixer bolts of the hinges (DETAIL 6)
to tighten, adjust and align the doors.

Face frontal.
Face frontal.
Front face.

parafusos de
\ fixagdo e ajuste.
\ ' Tornillos de fijacién
\ y de regulacion.
Adjustment and
Fixer bolts.

\
\
\




